Page 1 of 20

For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

24A-412G011 Chipper Shredder (2010)
170-COA Air Cleaner Assembly

~
~

@_UWUV
wJ %/ kﬁ 2
= unuu\nn N\ : n y, ﬁmw_}:uuvu“
\» m,, ,/ { o ﬁﬁ 4 g
@ | i)

T——
o ——
e e AN R -

_@muv

/

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

24A-412G011 Chipper Shredder (2010) Page 2 of 20
170-COA Air Cleaner Assembly

Ref#  Part Number Qty S/P/F  Description
30 951-10806 1 /P Air Cleaner Housing
31 712-04949 2 Nut
32  710-05102 2 Self-Tapping Bolt M4.2x16
34  951-12135 1 /P Silencer Plate
36 951-10794 1 /P Air Cleaner Assembly (Filter)
37 951-12136 1 /P Air Cleaner Cover

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

24A-412G011 Chipper Shredder (2010)

170-COA Carburetor

J;

o O =
€ . g
A= a
[ I 1 —
4\ ~_=n - =
N U EIEN [ N —
4N N, N N\@ e "
B TN 4TS O 1
=/ I ¥
i { o J Il \T = —
. A s T
~_ \n Il S o ¢
~ T -
~._ Y g |/
~— 148,
j = e U JEY

;

= KNSR P i
) - U a0\ _—
wr— e~ PBADSCT 2R AT, T

NG
WSt

N

A -
YR A
&7 2

DA
™~ —

WWW.mymowerparts.com

Page 3 of 20



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

24A-412G011 Chipper Shredder (2010) Page 4 of 20
170-COA Carburetor

Ref#  Part Number Qty S/P/F  Description

28 951-12124 /P Carburetor Assembly
29 951-11571 /P Carburetor Gasket Plate
Control Lever, Choke
Choke Shaft

Choke Plate

Throttle Shaft

Throttle Plate

Screw M3x5

Lock Washer

Idle Jet Assembly
Gasket, Throttle Plate
Idle Speed Adjusting Screw
Mixture Screw
Carburetor Body

X S < C N =0T OS5 LXeee.TQ D QALO T O
RPRRRPRRRRPRRPRPRPRRPRREPRPRREPRPRREPRPRRREPRPRRRERR

Float Pin

Emulsion Tube

Needle Valve

Main Jet

Needle Valve Spring

Float
951-11589 /P Fuel Bowl Gasket

Fuel Bowl
951-11348 /P Fuel Bowl Gasket
710-04945 Fuel Bowl Mounting Bolt
951-11349 /P Fuel Drain Plug Gasket
710-04938 /P Fuel Drain Plug
951-12119 /P Carburetor Repair Kit - Major (Incl. Ref No.

m,n,o,p,q.,r,s,u,w) Not shown

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

Page 5 of 20

24A-412G011 Chipper Shredder (2010)

170-COA Crankcase

S

Y-
r N
[~ NI

2
Car—o00
- D

4

¢

a—{ b %
YuW- )

;
[~ m w <K .nnuv.@
Mum\w = _ﬂ @

o 2 @

*Z 7 S

m(“HHllr\.mVHulﬂﬂ/l\/ _ ﬁm W W

i, NS A N .\u

,,%-@WWM, ” Wﬁﬂ@v

A T @ i

){\Hu@u/.lm..lull// Am_V
m”ﬁmm mw muw S

# ﬁmm ,@m\ mmm
A At ,wm,v (A
S o=

e

——
Vet

\\

a7

— S
p4

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

24A-412G011 Chipper Shredder (2010)
170-COA Crankcase

Page 6 of 20

Ref#  Part Number Qty S/P/F  Description
44  951-11253 1 /P Piston Ring Set
45  951-11632 2 /P Piston Pin Snap Ring
46  951-12053 1 /P Piston
47  951-11633 1 /P Piston Pin
48  710-04915 2 Bolt M6x12
49  951-11113 1 /P Air Shield
50 951-11573 1 /P Connecting Rod Assembly
51 951-11356 1 /P Governor Arm Shaft
52  736-04461 1 Washer 5.2x1.9
53 951-11574 1 /P Governor Seal
54  714-04074 1 Cotter Pin
55~ 951-11575 1 /P Camshaft Assy.
56  951-11369 2 /P Radial Ball Bearing, 6205
57 951-12133 1 /P Crankshaft Assembly
58 951-10307 1 /P Woodruff Key
59 951-11576 1 /P Governor Gear/Shaft Assembly
60  715-04092 1 Dowel Pin 7x14
61  715-04096 1 Dowel Pin 9x14
62 951-11371 1 /P Crankcase Cover Gasket
63 951-12125 1 /P Cover Comp, Left Crankcase
64  710-04932 7 Bolt M8x32
65 951-11283 1 /P Dipstick Assembly
66  951-11578 1 /P Oill Seal, 25x41.25%6
67 951-12122 1 /P Short Block (Incl. Ref No.
4,20,25,26,38,40,41,44-47,50-70 & 117)
68  736-04440 2 /P Washer 10x16x1.5
69  710-04906 2 Oil Drain Plug
70  951-12126 1 /P Oil Seal 25x41.25%6
83  735-04265 1 Grommet 8.5 x 24.5
84  735-04266 4 Rubber Seat
85  735-04267 1 Grommet 8.5x 17
117  951-11283 1 /P Oil Fill Plug Assembly
122  951-10370 1 /P Oil Drain Plug & Washer Assembly
951-12121 1 /P Gasket Kit Complete (Incl. Ref No.

4,20,25-27,29,38,52,53,62,66,68 & 70) Not
shown

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

Page 7 of 20

24A-412G011 Chipper Shredder (2010)

170-COA Cylinder Head

\nm/

( Q

m *///0\ P

I} /nIlII ~

q Vs YOI
uu_m.% ﬂ” = k@mﬂ g
A A\ N ),
5@ \ R
Ny \

/ \ ~x
o, / /R

ll n Mlll

|

o T ,wmm -
A6 w m / 3
— - o
\A.m ) mm S N
s .n\\ w mmmm“mf —= Ly
“m" S ooy AWW,\ I~
r 0 o )
@BW { W\ P~ \ me mwr\ e
m,imm 2 mww, e
““my B ju \mVHu-} & ..-Uu
G N m_ T . 3 A
A uluumnwv.l n—@ \M\ V \Wv Ar\ ““\v\
.s;\\.ﬁnn_ _ @@ _mw;un/ \ \“\ &
= A & TR
Mgz e / \),wmﬂﬁ”
e P VN N
,7:...--?59 L .uun“Hn W%@ g \ nkmﬂwnwlwxw
Ounnu ww/v _ vu o~ N Ww m
ID“_\ % \ »\‘U —— ...&

3 ,ﬂw a4

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

24A-412G011 Chipper Shredder (2010)
170-COA Cylinder Head

Page 8 of 20

Ref#  Part Number Qty S/P/F  Description
1  710-04968 5 /P Bolt M6x16
2 951-11054 1 /P Valve Cover
4  951-11565 1 /P Valve Cover Gasket
5 951-11892 2 /P Rocker Arm Assembly
6  751-11124 2 Nut, Pivot Locking
7  751-11123 2 Adjusting Nut ,Valve
8 951-11893 2 /P Rocker Arm
9  710-04902 2 Bolt, Pivot
10 951-11895 1 /P Push Rod Guide
11 951-12000 1 /P Retainer, In.Valve Spring
12 951-12002 1 /P Adjuster, Exh Valve
13  951-12003 1 /P Retainer, Ex.Valve Spring
14  951-12004 2 /P Valve Spring
15 951-11894 1 /P Intake Valve Seal
16  710-04933 4 Bolt M8x55
17  951-10668A 1 /P Cylinder Head Assembly (Incl. Ref No.
4,6-15,17,20,25,26,38,42 & 43)
18 951-10292 1 /P Spark Plug
19 710-05001 2 Stud M8x36
19 951-10657 1 /P Muffler Stud Assembly
20 951-11289 1 /P Exhaust Pipe Gasket
21  712-04214 2 Nut, M8
22  951-12123 1 /P Muffler Assembly
23  710-05002 4 Bolt M5x10
24  710-05101 2 Stud M6x110
25 951-11567 1 /P Carburetor Insulator Gasket
26  951-11568 1 /P Carburetor Insulator
27  951-11569 1 /P Carburetor Gasket
38 951-11572 1 /P Gasket, Cylinder Head
39 951-10648 2 /P Push Rod Kit
40 951-11899 2 /P Tappet
41  715-04090 2 Dowel Pin 10x16
42  951-10647 1 /P Valve Kit
43  951-10647 1 /P Valve Kit
118 731-07059 1 Breather Hose
119 726-04101 1 Hose Clamp
120 951-11063A 1 /P Valve Cover Kit
951-12122 1 /P Short Block (Incl. Ref No.
4,20,25,26,38,40,41,44-47,50-70 & 117) Not
shown
951-12121 1 /P Gasket Kit Complete (Incl. Ref No.
4,20,25-27,29,38,52,53,62,66,68 & 70) Not
shown
951-12120 1 /P Gasket Kit External (Incl. Ref No.
4,20,25-27,29 & 68) Not shown
9527170-COA 1 /P Complete Engine Not shown

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

Page 9 of 20

24A-412G011 Chipper Shredder (2010)

170-COA Fuel Tank

—

5 8 P \
TN T
) H% =, f \ i
m,, \ \“ \ \\ mw\ =
A_mv @Hﬂm“ kﬂm_ A/
— = = W,L ///
. oys |
< s“b.d“mﬂo N a
SIS B
a% % /9

,,.

0D -

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

24A-412G011 Chipper Shredder (2010)
170-COA Fuel Tank

Page 10 of 20

Ref#  Part Number Qty S/P/F  Description
1 710-04968 5 /P Bolt M6x16
86 951-11067 1 /P Throttle Control Knob
87 951-12131 1 /P Primer Bracket
88  710-05103 2 Bolt M6x12
89  951-11585 1 /P Governor Spring
90 951-10664 1 /P Throttle Linkage Spring
91 951-10665 1 /P Throttle Linkage
93 951-11106 1 /P Governor Arm
94  712-04212 1 /P Nut M6
95  710-04908 1 Governor Arm Bolt
97 951-11700 2 /P Fuel Hose Clamp
98  710-04918 1 Bolt M6x20
99  735-04268 1 Grommet 8.5x 9
100 951-10662 1 /P Dipstick Cover
101  710-04905 2 Bolt
102  710-04915 1 Bolt M6x12
104  951-11903 2 /P Oil Fill Tube O-Ring
105 951-11913 1 /P OIil Fill Tube
106  951-11934 1 /P Oil Fill Tube O-Ring
107  951-11912 1 /P Dipstick Guage
108 951-10917 1 /P Fuel Cap Assembly
110 951-11933 1 /P Fuel Filter
111 951-12132 1 /P Fuel Tank
112  750-05314 1 Rubber Shock Pad
113  951-10651 1 /P Fuel Tank Nipple
121 951-10650 1 /P Fuel Line Kit

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

Page 11 of 20

24A-412G011 Chipper Shredder (2010)

170-COA Starter

¢

o
——
-

AN
_ /mﬂwwm,.,llll\\Aw\\M\w“
~ R
/.mw. ) Wﬁlll

Ve nlmw“* /
i N

. 7/

s - h—

N\\Illll
L

- ~se R
Am\/\\-//mnf=iiMMWLw_ @

ey,

== AWWI o~ A

RS
)
/ ,m :

N
%

\\mmu

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

24A-412G011 Chipper Shredder (2010)
170-COA Starter

Page 12 of 20

Ref#  Part Number Qty S/P/F  Description

71  951-10792 1 /P Ignition Coil Assembly
72  710-04919 2 /P Bolt M6x25
73  951-10805 1 /P Flywheel
74  951-10934 1 /P Fan, Cooling
75 951-10911 1 /P Pulley, Starter
76  712-04209 1 /P Nut, Special, M14x1.5
77  710-04915 4 Bolt M6x12
79  951-11583 1 /P Blower Housing
80  736-04455 3 Washer
81 710-04974 3 Bolt M6x10
82 951-12127 1 /P Recoil Starter

114  712-04212 2 /P Nut, M6

115  710-04918 1 Bolt M6x20

116  951-11109 1 /P Blower Housing Shield

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

Page 13 of 20

24A-412G011 Chipper Shredder (2010)

CS 4265 & CS 4325 Chipper Shredder Chute Assembly

n“\/ // //// ™~
n - ////H// - \r_O 7
™~y S S €) b ==]
, N
\ N, v\ « ( O\ /
N ~ § = AN \ /
NI[ // gl A . ///%/ / /
ey \ / A /
— S .wm. ~ J AVA‘///\
= NS .
\\\\ll,/ . IWVUI.WW\HH . -
N P
o ~ m\ ...k.\\ « / \ /\_
2l Koy a4
. VR4 V
(Y )
AT a @R
\
/ /, \ & o %
. - = - \ V
/ ERS N .

.
}lmmv; w, sri,? i A \\,MM,

qj/
-
A EXN
)
n“//H/!-u“\
G T
\\ "y
//
/!
//
/f
//
/A
e
/y
/

\,V —ANSY N S S TN e — w
AY WMA ............. RV
M/ va .A/ mmmmmw ==A MMWWJWVIIA_ ,A//\ Pﬁ%muw

xw ,.\Mu 2

//ﬂ}

\\ \\ \T... xmﬁ wm K ma! A

IIHuKHk!\ﬁ vAﬁn
mwm\lin\\\l\MIMMImnw' \‘\ ///
\\V
SSae ol
\w ﬁ AINWMF
g LSS
/T 7 AN
/ \NH P
® ) 1‘ \ A/ T~
- A\ Ng
.I_\ lll.uﬂllj [4
- o ~.

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

24A-412G011 Chipper Shredder (2010)
CS 4265 & CS 4325 Chipper Shredder Chute Assembly

Page 14 of 20

Ref#  Part Number Qty S/P/F  Description
1 981-0133-0637 1 /P Tongue Hitch Mount
2  681-0134A-0637 1 /P Base Hitch Mount
3 710-3001 1 /P Hex Cap Screw, 3/8-16 x.88
4  711-0299 1 /P Clevis Pin,.625 x 2.4
5 911-0835 1 /P Clevis Pin,.50 x 4.62
6  712-04065 1 /P Flange Lock Nut, 3/8-16
7  732-0194 1 Spring Pin
8 936-0133 1 /P Flat Washer,.411 x 1.25x 1.0
9 681-04006-0638 1 Upper Chipper Chute Assembly 24A-424
Models Only
10 681-04117-0638 1 Lower Chipper Chute Assembly 24A-424
Models Only
11  710-0106 1 /P Hex Cap Screw, 1/4-20 x 1.25 24A-424
Models Only
12 710-3013 1 /P Screw, 1/4-20 x .50 24A-424 Models Only
13 912-3010 1 /P Hex Nut, 5/16-18
14  712-04064 1 /P Flange Lock Nut 1/4-20 24A-424 Models
Only
15 914-0104 1 /P Cotter Pin 24A-424 Models Only
16  728-0175 1 Pop Rivet 24A-424 Models Only
17  932-0306A 1 /P Compression Spring,.531 x 1.75 24A-424
Models Only
18  735-0249A 1 /P Chute Flap 24A-424 Models Only
19 936-0140 1 /P Flat Washer 24A-424 Models Only
20  736-0242 1 /P Bell Washer.340 ID x.872 OD
21  936-0451 1 /P Washer,.320 ID x.93 OD
22  947-04163 1 /P Lock Rod 24A-424 Models Only
23  749-1004-0638 1 S  Chipper Chute Support 24A-424 Models Only
24  981-04032 1 /P Chipper Chute Hinge 24A-424 Models Only
25  781-0633 1 Chute Flap Strip 24A-424 Models Only
26  710-0805 1 /P Hex Cap Screw, 5/16-18 x 1.50
27  749-04104-0637 1 /P Tube Support
28  681-0184C-0638 1 Frame Assembly
29  710-0502A 1 /P Hex Sems Screw, 3/8-16 x 1.25
30 936-0170 1 /P Special Lock Washer, 5/16
31 726-0214 1 /P Push Cap, 5/8
32  634-04009 1 S Wheel, 10x4 x4
33  950-0786 1 /P Spacer, .64 x .88 x .38
34  738-0813 1 Axle, 22.47"
35 937-0195 1 /P Elbow Fitting
36  726-0233 1 /P Push Nut,.25ID x.500D 24A-424 Models
Only
37 681-04118-0638 1 Chipper Chute 24A-41 Models Only
38  712-04063 1 /P Flange Lock Nut, 5/16-18
39 710-0809 1 Hex Cap Screw, 1/4-20 x 1.250 24A-424
Models Only
964-04023 1 /P Debris Collection Bag Not Shown
723-0400 1 /P Safety Glasses Not Shown

WWW.mymowerparts.com



Page 15 of 20

For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

CS 4265 & CS 4325 Chipper Shredder Impeller & Hopper

24A-412G011 Chipper Shredder (2010)

L S

ﬁ”,uuuu YN
AR5
(-3 &w1...lmA // W
\ /\\ \ ,
\ \H\‘| TN /
,\wn““m\m““\ XX
\“\\ S \\““Hu 7

Sy o]

Lo A., ¥
M% |||||||| m W.\AWHHHHUH\\ ﬂ“\ \Wmv Ar\wl_ o [
A m% N \_/ Ny )
\ \ ™ 7o/ "«
\ W \ \\ / ;
N \v WA £ %
o™ , — TN \yl Z 9.
) "/ NI A WS o -
N4 ”mx g W
\ .
Ax M/HAWWWMWM\\
;/A\\w“““suwm WW7 / P\ A
/ R NM.N\ AN o\
/ A= Y e i (2]
/ / M“NMMMWW v ] \MM\NWM.M)\WAN o~
/ \ mmmw“ v o ) 2,\, .umy 5 A.\
/ AN .
A/ - ...Am“w \/ -“n Anwmw\\\\mwnnnnuu“m.uuumv/ ca
N 7\ —\\ /
\ SN K /w, \
\ / \ / /4 \y \m
Ne— S VRS 077 S ,A_N
A 2 /e /A e
N I‘U.v \ N, " \ \\ // w\\\ 4 '/
L/ & A >/ A \ 2% *®y
N N /) NS/ 7~ P ™ Y
/ A A w \ \\ / // // / ...HHHH . M“\ o~ “ 4
/ ) e V4
f,/ N /<\ / A“m / s .“n\ N\ ,A
PN - / V. YA s \
& NG / ,ﬁ \ - /ﬂ,
[ \ \ .n_.\ VI /ﬁ/ N
/ " A A\ e &
\\ “wﬂx b 2% 1;1
\ / JVIW,
V4 oy nm.mu
“ f

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

24A-412G011 Chipper Shredder (2010)
CS 4265 & CS 4325 Chipper Shredder Impeller & Hopper

Page 16 of 20

Ref#  Part Number Qty S/P/F  Description
1 981-04094 1 /P Impeller Assembly Complete
2 710-1054 1 /P Machine Screw, 5/16-24 x 1.0
3  738-04286A 1 /P Shoulder Pin, .5 x 2.625
4 912-0411 1 /P Hex Lock Nut, 5/16-24
5 712-0266A 1 /P Nut, Jam Lock, 3/8-16
6  719-04308 1 Flail Blade
7  936-0119 1 /P Lock Washer, 5/16
8  942-04050 1 /P Shredder Blade
9 942-0544B 1 /P Chipper Blade
10 911-0835 1 /P Clevis Pin,.50 x 4.62
11  936-0217 1 /P Lock Washer, 3/8
12 736-0247 1 /P Flat Washer,.406 x 1.25
13 710-1254 1 /P Hex Cap Screw, 3/8-24 x 2.2
14  736-0242 1 /P Bell Washer.340 ID x.872 OD
15 681-04011-0638 1 Shredder Hopper Assembly
16  710-0809 1 Hex Cap Screw, 1/4-20 x 1.250
17  712-04065 1 /P Flange Lock Nut, 3/8-16 24A-424 Models
Only
18 712-04063 1 /P Flange Lock Nut, 5/16-18
19 932-04167 1 /P Torsion Spring 24A-424 Models Only
20 736-0182 1 /P Spring Washer,.50 x 1.0 x.022 24A-424
Models Only
21  936-0326 1 /P Flat Washer,.50 x 1.0 x.0125 24A-424
Models Only
22  738-0430 1 Shoulder Screw, 3/8-16, 24A-424 Models
Only
23  749-04103-0637 1 /P Hopper Handle
24  781-04007-0638 1 Shredder Plate
25  781-04027-0638 1 Hopper Support Bracket
26  781-04033-0638 1 Inlet Guide
27 681-04116-0638 1 Inner Flail Housing Assembly
28  681-04002-0638 1 Outer Flail Housing Assembly
29  710-0157 1 /P Hex Cap Screw, 5/16-24 x .75
29 710-0117 1 S  Hex Cap Screw, 5/16-24 x 1.00
24A-41M3066 Model Only
30 710-0825 1 /P Hex Cap Screw, 1/4-20 x 3.75
31  710-3025 1 /P Hex Cap Screw, 5/16-18 x .625
32 926-0211 1 /P U-Nut, 5/16-18
33  936-0119 1 /P Lock Washer, 5/16
34  950-0793 1 /P Hinge Spacer,.265 x.380 x 1.66
35 720-0170 1 /P Knob, 5/16-18
36 681-0094A-0638 1 Chute Deflector Assembly
37 914-0149B 1 /P Internal Cotter Pin
38  719-04070 1 Shredder Screen
39 736-0173 1 /P Flat Washer, .28 x .74 x .063
40 726-0201 1 Speed Nut,.3125ID
41  712-04064 1 /P Nut, Flange, Lock, 1/4-20
42  710-0599 1 /P TT Screw, 1/4-20 x .5
43  781-04292-0637 1 /P Engine Plate 24A-41M3066 Model Only

WWW.mymowerparts.com



Page 17 of 20

For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

CS 4265 & CS 4325 Chipper Shredder Quick Reference

24A-412G011 Chipper Shredder (2010)

R \“uwmv
_,.__,_.. 1 .L , i’ axnuxm
“a wmw 1._,_1\ (.
_nm. “‘mmw_fwvﬁu ‘.ﬁuummmnnu_._n
o —_ x__ & .._.‘.
B -~ _...-.. ._1.._ ._..

g
w H
..-.__mmmuw,.ﬂﬂ

"y

a____.,r-.x;, f

W,
Rt
_r.,.{--m-},. i

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

24A-412G011 Chipper Shredder (2010)
CS 4265 & CS 4325 Chipper Shredder Quick Reference

Page 18 of 20

Ref#  Part Number Qty S/P/F  Description
759-3336 1 /P Spark Plug
BS-273356S 1 /P Pre Filter High Mount
BS-697029 1 /P Air Filter High Mount
BS-493537S 1 /P Pre Filter Flat
BS-491588S 1 /P Air Filter Flat
BS-298090S 1 /P Fuel Filter Short
BS-694485 1 Fuel Filter Long
BS-792647 1 /P Fuel Cap
951-10292 1 /P Spark Plug 170-COA
951-10794 1 /P Air Filter Assembly 170-COA
951-11933 1 /P Fuel Filter 170-COA
951-10917 1 /P Fuel Cap 170-COA
981-04094 1 /P Impeller Assembly
942-04050 1 /P Shredder Blade
942-0544B 1 /P Chipper Blade
719-04308 1 Flail Blade
719-04070 1 Screen Assembly
N/A 1 Chipper Shredder Chute
681-04118-0638 1 Chipper Chute
681-04011-0638 1 Hopper Assembly
N/A 1 Hopper Collar
634-04009 1 S  Wheels
N/A 1 Hub Cap

WWW.mymowerparts.com



Page 19 of 20

For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

24A-412G011 Chipper Shredder (2010)
CS 4265 Chipper Shredder Label Map

WWW.mymowerparts.com

S—— \\.
N if
i AV
o,
\\.«.\hwx 7
o e
1) RSNy %
,f, \\.,Hn g «\\m\w o \)RAM
At et vy
Sy, /ﬁ/ T - \\\“.m\ A\ Ve v
ST T S .A oty
W\ \\.\\\\ A ) »iw Gm\
ﬁ \ﬂ \u\.\ f“v l.\mw/ &7
| Fo NS
4 VS 4 I ]
faii (W ¥
77 Ahl.a\lﬂ N o
K]
T
<]
=
R E R
©
[
©
@
oS TR PRI [1d
w
I~
M~
~




For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

24A-412G011 Chipper Shredder (2010)

Page 20 of 20

CS 4265 Chipper Shredder Label Map

Ref#  Part Number Qty S/P/F  Description
777014863 777014863 1 LABEL-HOPPER CS4265 T-BILT
777S33676  777S33676 1 LABEL-HOPPER INST/WRNG
777533673 777533673 1 LABEL-TOW BAR WARNING
777D14861  777D14861 1 LABEL-TROY BILT ICON ENG SPINNER
777014860  777D14860 1 LABEL-OHV 208CC ENGINE TROY BILT
777S33113  777S33113 1 LABEL-CHIPPER SHREDDER CHUTE
777532604 777532604 1 LABEL-VERT/CS:HOPP

WWW.mymowerparts.com



